
29

28

27

26

31

28
26

30

29

24

25

23

22

17 18

32

33

39

40

41

36

37

35

38

934

11

11
10

19 20 11

13
12

14

15

9

16

9
8

7

4
3

5

1
2

24

45
46

47

43

44

42

45

48

54

55

19

50

49

53

11

52

29

29

42

6

21

51

17

POSITION CODE DESCRIPTION QTY
1 APSL-01 Cover 1
2 D026010 Crew M4 x 10 6
3 L006024 Washer M10 2
4 B015176 Bolt M10 x 20 2
5 D020023 Shackle 1
6 APSL-06 Shackle base 1
7 APSL-07 Silencer 1
8 APSL-08 Silencer clamp 1
9 D026010 Crew M4 x 10 13

10 APSL-10 Valve 1
11 D010024 Elbow fitting Ø10 6
12 D026021 Crew M6 x 15 2
13 D010005 Straight fitting Ø6 1
14 APSL-14 Battery cover 1
15 BH2448 Battery holder 1
16 APSL-16 Battery 1
17 B012044 Controller 1
18 APSL-18 Straight fitting Ø6 1
19 APSL-19 Union fitting 3
20 C009008 3 gate fitting 1
21 APSL-21 Box 1
22 B015028 Crew M4 x 10 4
23 D028015 Pressure gauge 1
24 APSL-24 Pin 2
25 APSL-25 Main handle 1
26 D026006 Crew M3 x 10 4
27 APSL-27 Left button base 1
28 APSL-28 Red button 2
29 C002074 Rubber handle 4
30 APSL-30 Right button base 1
31 APSL-31 Green button 1
32 APSL-32 Electric connector 1
33 C002134 Rubber ring 1
34 D025005 Filter 1
35 APSL-35 Connector nut 1
36 APSL-36 Female connector 1
37 APSL-37 Male connector 1
38 APSL-39 Vacuum pad 1
39 L006001 Spring washer M6 4
40 B015077 Bolt M6 x 20 4
41 APSL-41 Vacuum tube 1
42 L006015 Washer M5 4
43 B013049 Pump 1
44 APSL-44 Absorber 2
45 T001028 Nut M5 4
46 T001011 Nut M4 2
47 L006014 Washer M4 4
48 D026011 Crew M4 x 15 2
49 V001035 Check valve 1
50 D010009 Straight fitting Ø10 1
51 APSL-51 Secondary handle 1
52 D010021 Elbow fitting Ø6 1
53 APSL-53 4 gate fitting 1
54 APSL-54 Vacuum tank 1
55 APSL-55 Water drain bolt 1

APSL -  Paving stone lifter - V2
Assembly Diagram

PART LIST


